777parts.net — онлайн каталог запчастей для спецтехники CATERPILLAR, KOMATSU, HITACHI, JOHN DEERE, TADANO, JCB, VOLVO, DOOSAN, HYUNDAI
Внимание!
Вы должны быть подписчиком, чтобы просматривать полноценные схемы и номера запасных частей.

Caterpillar 725

What feature would you like to see on the 777parts next?

1946722 SENSOR GROUP-PRESSURE -ATMOSPHERIC AIR

Самосвалы с шарнирно-сочлененной рамой Caterpillar 725
725 Articulated Truck AFX00001-UP (MACHINE) POWERED BY 3176C Engine ELECTRICAL AND STARTING SYSTEM
1946722 SENSOR GROUP-PRESSURE -ATMOSPHERIC AIR

194-6722 SENSOR GP-PRESSURE
S/N 3PD50-1455; AFX1-UP
PART OF 197-6913 WIRING GP-ELECTRONIC CONTROL, 171-1103 WIRING GP-ENGINE, 148-9960 WIRING GP-FRONT, 229-9726 WIRING GP-MACHINE
FIELD REPLACEMENT FOR @@@@@161-9925@@@@@

Агрегат

Номер з/чНазвание з/чУзнать цену
1946722SENSOR GROUP-PRESSURE -ATMOSPHERIC AIR 

Список запчастей

Для получения доступа к просмотру схем и номеров запчастей, вы должны оплатить подписку.

Получить полный доступ
#Номер з/чНазвание з/чКол-во
5C***53BOLT (M6X1.00X16MM) (M6X1X16MM THK)2
8T***37BOLT (M10X1.50X20MM) 1
6T***44CIRCUIT BREAKER GROUP (20-AMPERE)(ROOF MOUNTED AIR CONDITIONER)1
6V***76SCREW (MACHINE) (8-32X0.25 IN)2
9B***33LOCKWASHER (INT'L TOOTH)2
9S***93CIRCUIT BREAKER AS (80-AMPERE)2
(EACH INCLUDES)
0S***70CAP SCREW (5/8" LONG) 2
1H***44LOCKWASHER (BRACKET TO CAB) 2
7X***82BOLT (1/4-28X0.5-IN)2
8T***05WASHER, FLAT-THIN(1/4) w/o Freespool Qty is 122
7C***54CLIP-(SLOT TO FIT FASTENER M10 OR 3/8) 1
3E***69GUARD-SWITCH 1
24***62HARNESS AS-CHASSIS 1
10***06RECEPTACLE KIT (INCLUDES WEDGE AND RECEPTACLE ASSEM.)1
10***03KIT (RECEPTACLE) (3-PIN) (INCLUDES RECEPTACLE AS & WEDGE)1
10***02KIT-RECEPTACLE (2-PIN)(ENGINE SENSOR WIRING HARNESS)1
10***04KIT-RECEPTACLE (4-PIN)(START SWITCH)1
(EACH RECEPTACLE KIT INCLUDES RECEPTACLE AS & WEDGE)
15***65KIT-CONNECTING PLUG (8-PIN)(ELECTRONIC CONTROL CHANNEL)1
15***60KIT-CONNECTING PLUG (3-PIN)(ENGINE SENSOR WIRING HARNESS)1
15***70KIT-CONNECTING PLUG (2-PIN)(ENGINE SENSOR WIRING HARNESS)1
15***71KIT-CONNECTING PLUG (4-PIN)1
(EACH PLUG KIT INCLUDES PLUG AS, WEDGE & INTERFACE SEAL)
8T***33NUT (M10X1.50 THD) 1
18***49PLATE 1
18***73PLATE AS 1
18***78PLATE-IDENTIFICATION (CIRCUIT BREAKER)1
7U***91SCREW (10-32X1-IN)4
7U***92SCREW (8-32X0.75-IN)2
7V***75STRAP 1
4D***36SWITCH AS-TOGGLE (ENGINE PROTECTION OVERRIDE)1
9X***56WASHER (6.6X12X2-MM THK)2
8T***21WASHER-HARD (11X21X2.5-MM THK)(M10X1.50X30MM)2
METRIC PART

1946722 SENSOR GROUP-PRESSURE -ATMOSPHERIC AIR - Самосвалы с шарнирно-сочлененной рамой Caterpillar 725 - 725 Articulated Truck AFX00001-UP (MACHINE) POWERED BY 3176C Engine ELECTRICAL AND STARTING SYSTEM | 777parts

Связанные запчасти

Продавцы запчастей для техники Caterpillar

  • US Crown Recycling Facility
  • US W.R. Murdock & Sons, Inc.
  • US Cook Equipment
  • US Regional Tractor LLC
  • US Transaxle
  • US Utah Track & Welding
  • US Radiator Supply House
  • US Axis Parts, LLC
  • US High Tech Industries
  • US SHP Hydraulic Pump Service
  • US Active Radiator
  • US Southwest Radiator, Inc

Добавьте свою компанию

* Для просмотра контактной информации продавцов запчастей Caterpillar вы должны быть зарегистрированы и залогинены.